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CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero

05023625

Page / Pagina:

1/4

Tubos de Acero de México, S.A
Km 433.7 Carr. Mexico-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

pate/Dia:  03/10/2005

Customer / Clienta PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Clente Orden - tem N° Customer’s Reference / Referencia del clanta Manufacturer's Works Ordar N* / Confirmacién de Venta
081338/03
IManutacture Process! Proceso de fabicacion Product Type / Tipo de producto Surface / Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Istandard or Specification / Normas o especificaciones. Steel Grade / Grado de acero Ends [ Extemos. NORMAL BEVEL
API 5L/ASTM A106/ASME SAl106/ASTM A53 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones Length / Longitud Quantity | Cantidad 18 Pcs/pz Norminal Weight / Peso Nominal
114.30 X 6.02 MM 6.00 / 6.50 MTS 16.07 EG/M
4 1/2 X 0.237 INCH 19.70 / 21.30 FT 10.79 LB/FT
| TENSILE TEST / ENSAYOS DE TENSION ]
Specimen condition Specimen dimensions Test Y.S. uTs. Y5
Condicion de la probeta Dimenswones de la probeta temp Unit / Unidad Unit / Unidad ! Elongation
Heal N Sample N° ] Ls Type Size Temp. KG/MM2 KG/MM2 uTs Alargamiento
Colada N* | Muestra N Tipo Oni Tamafo de
mm ensayo Required/Reguernido Required / Reguernido Required §% in 2Zinches
TMin: TMin: Mir % =
[TMax Thiax:
LMin: LIVIin: Max Ot
*C LMax LMax: %
39211 J495765|C/B Rec L 25.00 x 6.22 TA 33.01 46.79 071 38.20
39211 |495766|C/B Rec | L | 25.00 x 5.59 TA 34.49 47.94 0.72 38.10
Ls: L tion of the I Localizacion de la C/B: Body / Cuerpo R/U: Upset [ Recalque Rec: Strip specimen / Rectangular
Cil: Round bar specimen / Cilindrica Ori: Orientation / Orientacion L: Longitudinal / Longitudinal T: Transverse / Transversal
TA: Room Temg 1 Temp Ambient EUL: Extension Under Load Method UTS: Ultimate tensile strength / Resistencia Max: Maximum / Maximo
Obt: Obtained / Obtenido ¥.S.: Yield strength / Fluencia LMin: Log I Minimo Long LiMax: L 1 Maximo Long
TMin: Transverse Minimum / Minimo T al TMax: Transverse Maximum / Maximo T Min: Minimum / Minimo
This is to cenily thal the producis cescribed here ia wese manulactured, Sampled, fested, andior inspected i accondance with (he speciiication referenced and meets the requirements in 2l respecis. This certilicale is sased by a computerzed syshem and A is valld with slecironic signature. O the orginal cortiticate the trade-mark green coloured
Tanasis ks samped, In case the owrer ol the original ceriticate would relegse & cooy of il he must ates? its confomity to the ongmal ane, faking upon nimseitt he responsability foe any unlawtul or nat allowed sse Any ateralon andion talsification will be subjected 1o the Ew
This cediicate s not & deckaration of orgin nor may it be sed s 2 declarson ol obgn
Este documento certifica que los productos descrts w0 fueenn manteciutados, probados o Inspecoionados de acuerdo con s especificacion e referencia y satistace los comespondenias requenimiontos  Este cenificado se emite mediane un Sislema compuanzaio y es wilida con firma electrdnica.  En @l cemifieado anginal & ingotipo
Tonaris (verde) estd mpreso en 14 boia En caso de cue el poseedor dol cenificaos entrague una faiocopia del mismo, deberd garantizar ka conformidad con of origal, ¥ && hace resporsatie por cualiuier s legal o indetido. Cuslquier ateracion ylo talsificarion seré sujets & @ ey
Esta caititicado oo es. nl poade sor usado. COmo una deciaracidn oe ofigen _ DICATIT 04 0
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pateia:  03/10/2005

Customer/ Cliente.  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Cusiomer's Order / Cliente Orden - ltem N* Customer's Relerence / Referencia del cliente Manulacturer's Works Order N* / Confirmacion de Venta
081338/03

Manufaciure Process/ Proceso de fabicacion. Product Type | Tipo de producto, Surface / Superficie

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones Steel Grade / Grado de acero. Ends / Exirermos.  NORMAIL BEVEL

API 5L/ASTM A106/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL

Dimensions / Dimensiones Length / Longitud Quantity / Cantidad 18 Pcs/pz Nominal Weight / Peso Nominal

114.30 X 6.02 MM 6.00 / 6.50 MTS 16.07 RKG/M

4 1/2 X 0.237 INCH 19.70 / 21.30 FT 10.79 LB/FT

HARDNESS TEST / ENSAYOS DE DUREZA |
Superficial Hardness / Dureza superficial. |
External/ Externa
Heat N* Sample Unil Unigag: BHN
Colada N* | Muesira N" s JReq Min: Req. Max:

Result /Resultado

39211 |495765 |C/B 136

39211 |495766 naW— 142

Ls: L ion of the sample / L 5 de la C/B: Body / Cuerpo R/U: Upset / Recalque Req: Required / Requerido

Min: Minimum / Minimo Max: Maximum / Maximo _

TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |

Heal N* Sample N* Flattening Test

Colada N* | Muestra N Ersayo de Aplastamienio
39211 |495765 |GOOD/BUENO

39211 |495766 |JGOOD/BUENO

This Is o cerify that the products critve] Here in wene

sampiled, lesed. andior inspecied i Aocordance with 1he specification referenced and meats the rogurements in all raspects. This cenificate is issued by a computerized system and i s vaid with sleciromc signature On the orignal cerficate the race-mark green coloured
Tenaris'is sampod. In case he owner of 1he onginal cerficate wou'd roleass A cogy of i1 e Mist anlesT its cantormity to the onginal one, taking upon himselt the responsability focamy untawlul ar not ailowed use. Ay aferatior =ndior lalsification will be subjectad 10 the aw

This certilicale 5 nol 4 decisiation of oign Nor May it e used 88 4 decarsion ol ongn

Este documento cenfica que ios productos descrl

fueran mand ScuFEios, pIOBants wo inspRccionados e acuerdo con la especificacion de referencia y salistace 108 comespondiemes requenmientos Este certiticado sa emde modiants un sistema computarnzada y es vasdo con firma electrdmca.  En el carificado onginul o logatipo

Tenarls (vorde) esth impreso en ia boe En caso ¢ iso dlegal o indebido. Cualgquier aleracian yio taksificacion see sujet= @ la ey

Este canificado no &5, Nl puede ser usado, Como Lna deciaracon de ofigan .
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Tubos de Acero de México, S.A
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

Customer / Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Clienta Orden - em N° Customer s Relerence / Relerencia del clieme Manufacturer s Works Order N* / Confirmacion de Venta
081338/03
Manulacture Process! Proceso de [abicacion Product Type / Tipo de producto. Surface / Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
|Standard or Specification / Nommas o especificaciones. Steel Grade [ Grado de acero. Ends / Extremos. NORMAL BEVEL
API 5L/ASTM Al06/ASME SA106/ASTM AS3 B/X42 PSL1 BISELADO NORMAL
Dimensions | Dimensiones Length / Longiud Quanlity / Cantidad 18 Pcs/pz Nominal Weight / Peso Nominal
114.30 X 6.02 MM 6.00 / 6.50 MTS 16.07 KG/M
4 1/2 X 0.237 INCH 19.70 / 21.30 FT 10.79 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
c Mn Si Cr Mo S P Ni v Cu Al Sn As
X100 X 1000
Heat H Max
Colada Min
Sample N° [P Max
Muestra N° Min
39211 H 12 | 109 | 24 4 3 1 13 44 1 36 28 4 2 i 4 15 1 37
495765 P 13 106 a5 4 3 1.2 12 30 i as 3o 7 2 1 3 17 1 35
|__495766 P 12 | 106 | 25 5 2 1 14 50 1 41 26 7 2 1 3 12 1 40
— H: Heat / Colada P: Product / Producto

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARTA

Not repaired by welding / No reparado por soldadura

FABRICADO POR SIDERCA

LA PRACTICA DE AFINO EN EL HORNO - CUCHARA INCLUYE UNA INYECCION FINAL DE UNA VARILLA DE SILICIURO DE CALCIO PARA OBTENER UNA FORMA GLOBULAR DE E
VENTUALES MICROINCLUSIONES.

MATERIAL LIBRE DE CONTAMINACION DE MERCURIO.

FABRICACION DE TUBO: LAMINADO EN CALIENTE Y SIN COSTURA.

CONTROL VISUAL Y DIMENSIONAL: SATISFACTORIO.

NO REPARADO POR SOLDADURA.

Tenans is slamped. In case ihe owner of t ginal certiticate would rolease a copy of #, hie must attest ks conformity o the orgiral one, taking upon Rimseft the responsabiity for any uniawiul ar not allowed use. Any ateration andor falsticaton will be subjecied 1o he aw

This certificate is rol 8 declamtion of on wy may i be used as a deciaration of ongin.

Esle documnento cenilica que ios prodocios descos agul fueron dos, probea:

SCCIonE0os 0a acusrio con In espechicacor

Tenans {verda) el ImEess &n

o F caso 08 gue ol possedor g8l cpnlticaco anfregue ura 10t00opa del mismo, debend garantizar la confor ndebiko. Cualkuier aleracian yo faleificacion ser sujotd a oy

o con e onginal, y 58 hece responsabile por cui o
Eate cerificado N0 85, 1 puede ser usanko, oomo una deciarsciin de origen

This is to ceriffy that the products descritusd here in wele manufactuned, sampled, tested, andlor inspected In acoordance with the specification redtrenced and Taets ING FeQUITBMENS i all respects. This cortificale is sswed by a computerized Systerm and # = valid with electronic signature: D 1he ongnal cerdificale the trade-mark green colaured

frrencia v sallsiace 108 comespondientes requenTeeitos  Esde certificado 56 emite il un sistema adO v &5 wilido con imma slectriemca, En o cenificaco ongnal &l logolipo

DIKCA 777 D4 Of
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Date/Dia: 03/10/2005

(Customer  Ciiente PLESA ANAHUAC Y CIAS, S.A. DE C.V. Cuslomer’s Order / Cliente Orden - ttem N* Customer's Ralerence ! Relerancia del clienta Manufacturer’'s Works Ordar N° / Confirmacion de Venta
081338/03

Manulaciure Process! Proceso de labicacion Product Type / Tipo de producto. Surface / Superficie

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Stancard or Specilication / Normas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL

API S5L/ASTM A106/ASME SA106/ASTM AS3 B/X42 PSL1 BISELADO NORMAL
ﬁussm;m_gm | Dimensiones Length / Longitud Quantity | Cantidad 18 Pcs/pz Nominal Weight / Peso Nominal

114.30 X 6.02 MM 6.00 / 6.50 MTS 16.07 KG/M

4 1/2 X 0.237 INCH 19.70 / 21.30 FT 10.79 LB/FT

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

LA DUREZA CUMPLE CON LA NACE MR-01-75 (22 HRC Max.)

EDICIONM DE LA NORMA : ASME SA 106/01.

EDICION DE LA NORMA : ASME SA 53/01 Addendum 2003.
EDICION DE LA MORMA: API 5L, 43° Edition 2004.
-EDICION DE LA NORMA : ASTM AS53/04a.

EDICION DE LA NORMA : ASTM Al106/04b.

TRATAMIENTO TERMICO:DIRECTO DE LAMINACION.

CONTROL NO DESTRUCTIVO (C.N.D): SATISFACTORIO.
METODO DE INSPECCION: E.M.I. (FULL LENGTH) LO NG. (EXT.) NOTCH 5%.
PROTECTOR EXTERNO: MC-PLASTICO CERRADO NO LEVANTABLE.
PRESION DE PRUEBA HIDRAULICA: 2650 Psi (5 seg.)
TAMSA REF: 561693

TAMSA QUALITY DEPARMENT SIGNATURE

Quality System Certified
N® 110950

Thvis bt 10 cardty that the products cescribed hers in wers manufactured, sampled. (ested, andfor inspected in accordance with e specilication reterenced anc Taels the requitements in all Auk“\\ cedificate is isssed oy o compuienizad system and il 5 vald with slectionc signature D the onginal corificalo the tmce-mark green caloursd
Tenarie' & samped. i cass th ownes of the original cerificate would release  copy of . he mist anies? its confomity 10 e original on, laking upon Himsot the Tesponsabilty for any uniawdul o 1t allawed use. Any Aferaron andior falsitication will be subjected 1o the law.

This cenlficate is rol & declaranon of ongn nor may i be uSed as a declaralion ol orkgin

Ete gdocumentn cedifica que jos productos descios aqul fuern manufisciur probados v nspeoconados e acusndo con & especiticacion de referencla ¢ satistace 08 ciMraspondianies equerimientos. Este conificado se emite mediante un SIstema computarzado y &5 vahdo con fima plactrdnica  En el certiticaco ongnal el logotipd
Toraris {weids) estd impreso en ls hoje  Fn casa e que al poseedaor del conr! oo entregua una fotocopia del mismo, deberd garantizar la contormidad con @ onginal, y s hace responsable por cualguiet so legal o indebido. Cuakguior alleracon wo talsificackin sevd sujeis a l ey

Este cortiticada no &8, ni puede ser usadd, com una declaracsin di ongen DHCA TT7 04 O




